October 8, 2025

Public Comments of Benjamin G. Kaldunski

TO: City of Madison Urban Design Commission
RE: Dane County Landfill #3/Sustainability Campus

I am a Madison resident and 2015 graduate of the UW-Madison Nelson Institute (M.Sc., Energy Analysis and
Policy) with a strong desire for Madison to support development of a circular economy through deployment of
innovative technologies. Planning activities for the Dane County Landfill Sustainability Campus present a
unique opportunity for implementing a suite of complimentary technologies that could leverage Federal and
State grant funding. My comments provide an overview of several promising technologies that should be
explicitly included in zoning, land use, and permitting activities related to development of the Sustainability
[...]
HTC processing at a lower tipping fee than what MMSD pays for land application of Metrogro.

HTC Output: Hydrochar can be used onsite for landfill cover, or sold to other entities for upgrading into
biocoal for electric power generation. Biosolution can boost anaerobic digester methane production.

Feedstock Source 1:
WWTP Biosolids

Feedstock Source 2:
Coffee Grounds and
Spent Brewery Grains

Feedstock Source 3:
UW-Madison Organics

Existing WWTP Rotary Dryer

Rexwood Modular Biomass Gasification Unit Biogas Compression, Upgrading & Injection



ATTACHMENT 1



Updated on December 16,2023 - Created on June 30, 2016
VIP 10-40 Steam Engine

UPCOMING UPDATE

Using agricultural waste as fuel, the VIP 10-40 supplies thermal, electrical, and mechanical power.

DEVELOPED BY TESTED BY
Village Industrial Power * Village Industrial Power
CONTENT PARTNERS

Unknown

AUTHOR

= @R f ¥ in

Snapshot

Product Description

The Village Industrial Power V-10-40 steam engine produces heat that can be used either to produce hot air or hot water, depending on the agricultural
application required. Functionalities include transforming biomass into heat for opportunities such as crop drying, and powering various equipments. It is
clean-burning and able to run on numerous biomass feedstocks. V-10-40 was previously named as V-10 steam engine. Village Industrial Power is
located in Bradford, Vermont with additional operations in Nairobi, Kenya and Maharashtra, India.


https://www.villageindustrialpower.com/
https://www.engineeringforchange.org/author/packleader/
https://www.engineeringforchange.org/solutions/product/vip-v-10-steam-engine/
https://www.facebook.com/sharer.php?u=https%3A%2F%2Fwww.engineeringforchange.org%2Fsolutions%2Fproduct%2Fvip-v-10-steam-engine%2F
https://twitter.com/intent/tweet?url=https%3A%2F%2Fwww.engineeringforchange.org%2Fsolutions%2Fproduct%2Fvip-v-10-steam-engine%2F
https://www.linkedin.com/shareArticle?mini=true&url=https%3A%2F%2Fwww.engineeringforchange.org%2Fsolutions%2Fproduct%2Fvip-v-10-steam-engine%2F
https://www.villageindustrialpower.com/our-biomass-fueled-power-plant
https://www.villageindustrialpower.com/

10kWe/50kWrt - Village Industrial Power(VIP) / 50kWe - AgWatt

Unique features:
- Fuel Flexibility, Oil-less Steam Cylinder
Capabilities: Co-Generated Heat

High Efficiency (low pressure steam), ease of use cooking

Boiler Technical Details — 10 to 50kW range

\ \ - 10kWe, 50kWt power/ 50kWe,

Water - Weight: 2,000- 10,000 Ibs

Reservoir - Size: 2m x 1m x 2m, Efficiency; (fuel to e): 10%
L - Emission: min visible; CO < 500 ppm
Steam - Boiler Exhaust = 300 C
Engine - Engine exhaust = 120 C (saturated steam)
- Inlet temp; 300 C (superheated steam, 20 bar)
Generator\ - Durability (10 plus years; run time insufficient for
Skid verification)

I \ - Cost; (projected cost, US manufacture:
$20,000; overseas: $10 -15,000)
\ - Noise; currently est. 80 db at full output,

potentially much lower
Patent Pending



AgWatt/Village Industrial Power (VIP)

Development Needs

 Build and Test Integrated 50 kW plant
« Adapt to AgFuel Energy Crop Burner;
test varied fuels
 Endurance testing; Optimization
(pressure-displacement data logging,
heat transfer analysis,
speed increase to 1800 rpm)
* Cost reduction
* Feasibility — tailor the system to
1 to 5 kW range (specific cost)
 Automation
 Code approval for commercial and
residential use



ATTACHMENT 2



Hydrothermal Carbonization at the Borough of Phoenixville WWTP

Jeremy Taylor
Chief Sustainability Officer

SoMax Circular Solutions




Agenda

* Intro to SoMax
* Fundamentals of Hydrothermal Carbonization (HTC)
* Hydrothermal Carbonization and the Status Quo

* Development of SoMax HTC at the Borough of
Phoenixville WWTP



SoMax Circular Solutions

Partnered with Villanova ] .
. . . 34 Generation Reactor Design
Sustainable Engineering
2015 ? Finalist — The Manure Challenge

The Yield Lab Institute

Awarded design-build contract ] ]

for 15t HTC plant in North America 2018 ? Winner — Water Resource Recovery Prize
U.S. Department of Energy

Q Seeking scalable and repeatable solutions for

2019 implementation at WWTP across U.S.

2019
2021

Winner — Diageo’s Low Carbon Heat Challenge
Integrating Hydrothermal Carbonization as a
closed loop solution for Spent Distillers Grains 20211



Hydrothermal Carbonization

BIOSOLUTION

HYDROCHAR

BIOGAS
FERTILIZER
NUTRIENT CONCENTRATE

SOIL AMENDMENT
ADVANCED BIOFUELS
TECHNICAL CARBONS



Commercial Process Overview

Organic Waste Hydrothermal
AAE Carbonization Base Package

Advanced Process
Dewatering

—_——_——_——_— - - —- - —- -1 -1 -1 _— - _— _— _— —_— —_— —_— —

Activated Renewable Concrete Additive Biogas Nitrogen Based Nutrient
Carbon Energy & Ash — blogas Fertilizer Concentrate




Advanced Dewatering — Bucher Press

Slow Rotating Body — Hydraulic Filter Press
Polymer Free Dewatering
> 99% solids capture with <100mg/L TSS
in the filtrate
50-65% TS hydrochar dewatering
e 70%+ TS from pilot unit w/acid addition



HTC’s Impact on Sludge and Biosolids

Pre HTC
~20% TS Primary Sludge

Post HTC
Hydrochar Product Slurry

70 — 80% Sludge Reduction
Improves Dewatering Efficiency

Increases Energy Density and
Carbon Concentration

No Sticky Phase
Pathogen Free

Pharmaceutical and PFAS Reduction




Reaction Mechanisms — Carbon

Hydrolysis — Cleaves large molecules

Decarboxylation — Creates CO, gas

H

7

Dehydration - Creates water

Condensation — Creates larger molecules and water

8



https://www.youtube.com/watch?v=QX2A95eSv9l — Prof. Stergios Vakalis




Reaction Trends - TGA and HHV

Proximate Analysis and Higher Heating Values
of Feedstocks and Hydrochars

90% 35.0
30.9
80%
@ 30.0
27.0
70% )
25.0
60%
19.9
50% o 20.0
— >
40%
12.8 12.6 15.0
o o
30%
10.0
20%
5.0
10%
0% (| | .
Biosolids Biosolids Biosolids Sewage Sludge  Sewage Sludge Mixed Food Mixed Food HC- Mixed Food HC-
Digestate Digestate Digestate Feedstock HC - 180C HC - 220C Feedstock 180C 220C
eedstoc HC - 180C HC - 220C

H Volatile Matter xed Carbon  HAsh @ Higher Heating Value (MJ/kg)

10



Hydrochar aka Bio(genic) Coal

BioCoal BioCoal Sub- BioCoal Lignite
(Spent Grain) (Mixed Food) B:NUIGILGEII (Raw Sewage)

Heat Content 14,000 - 16,000 13,000-15,000 11,000-15,000 11,500-13,300 8,500-13,000 9,000-10,300 4,000- 8,300

(BTU/Ib)

Fixed Carbon 20 -30% 85 —-98% 45 — 85% 30 -40% 35-45% 15 -20% 25-35%

Ash 0.5-1.5% 10 - 20% 3-12% 2-5% <10% 15 -20% 10 - 50%

Formation Time 3 Hours 350,000,000 300,000,000 2 Hours 100,000,000 1 Hour 60,000,000
Years Years Years Years

BioCoal heating values range between 9,000 — 16,000 BTU/Ib
and has a Net Zero Carbon emission factor.

https://www.purdue.edu/discoverypark/energy/assets/pdfs/cctr/outreach/Basics8-CoalCharacteristics-Oct08.pdf



HTC and PFAS

 HTC parameters of 210°C and 4 hours

e Sum of all PFAs in Sewage Sludge:
104 ug/kgpy

e Sum of all PFAs in Hydrochar:
32 pg/kepy

e 2/3 reduction in total PFAs

 Complete removal of PFOA

* HTC process water/filtrate not tested

Behavior of Micropollutants during Hydrothermal Carbonization of Sewage Sludge. Claudia vom Eyser, 2016

12



HTC and Pharmaceuticals

 HTC parameters of 210°C and 4
hours

* Decomposition Temperature
not indicative of removal

e Concentrations of 6 of the
tested pharmaceuticals were

below LOQ

 HTC process water not tested

Behavior of Micropollutants during Hydrothermal Carbonization of Sewage Sludge. Claudia vom Eyser, 2016



HTC vs. Standard Organic Waste Solutions

Landfill 0%* Months-Years Landfill Gas, Leachate
Composting 10% 12 Weeks Soil Amendment
Anaerobic Digestion 50% 15-40 Days Biogas — 60% Methane, 40% CO,

Hydrothermal Carbonization Up to 90% 30 Minutes — 4 Hours Hydrochar

14



HTC + Anaerobic Digestion

Produces up to 30% more Biogas

Produces up to 300% more Biogas
and lowers hydraulic retention time

Lucian, M. et al (2020)

15



HTC + Pyrolysis/Gasification

HTC + Drying uses 60% less energy of drying of wet waste for Pyrolysis/Gasification

HTC + Drying reduces the dryer unit size by 80% and Pyrolysis/Gasification unit size by 40%

16



ﬁl\l =0

PHOENIXVILLE NEW ENERGY OPTIMIZATION

HYDROTHERMAL CARBONIZATION FACILITY

www.PXVNEO.com L



Borough of Phoenixville, PA

First Municipality in Pennsylvania to pledge 100% Clean and Renewable Energy Goal by 2035

Borough of Phoenixville WWTP

Population: ~17,000
Rated Cap.: 4 MGD

Ave. Cap.: 1.75 MGD
Product: Class B Biosolid
Method: AD
Volume: 1618 tons

@ 25% TS

Disposal Cost: $46.90/ton




Phoenixville HTC Project Timeline

* April 2019 — HTC Engineering and Design

 May 2021 — Present — Greenhouse Slab Upgrades

* June — August 2021 — Equipment Purchasing

* Q1/Q2-2022 — Equipment Arrival and Construction

* Q1 2023 — HTC Process Commissioning

e 2023 — Prove and Permit Beneficial Use Cases & Apply for a PA General Permit

e 2024/2025 — Phase 2 — Combine Food Waste as a feedstock and include Gasification for
Carbon Neutral Electricity Generation



Phase 1 — HTC Phase 2 — HTC + Gasification

Clean Water

V_‘:,?‘:;f::::ﬁr Process Hydrothermal
. Water Carbonization
Operations

Beneficial Use:
Land Application
Compost Booster
Solid Fuel
Concrete Additive
Sorption Media

20



PA DEP

Permitting

February 10, 2022 — Approved as a Permit-By-Rule
(PBR) captive municipal waste processing facility

Initially hydrochar is WASTE and must be stored on
Site

Landfill and land application will need to be approved
* Goalis Class A EQ improving from Class B

Solid fuel requirement easily met at 5,000 BTU/Ib

Beneficial use testing at pilot scale will began for
utilizing hydrochar as a concrete additive, asphalt
additive, and sorption media

Hydrochar can be ‘dewasted’ for beneficial use with
an Individual or General Permit

21



WWTP Process Flow Diagram

BN

Trickling Filters

(Dormant)
Contact Stabilization ‘L
(Wet weather only)
Primary Clarifiers Y Aeration Tanks Final Clarifiers
Bar Channel
Screen 1 1 1
Grit Chamber
Influent _ \ WAV
Influent Splitter Box > 2 > 2 — > 2 L | Disinfection
3 3 3
—-..
Dumpster A J
(To Landfil) [ WAS. v
Supernatent *
Effluent
I_ . . - . . . . _I R.AS. Metering
Centrate Return Activated Sludge
Waste . o
I Land Biosolids Storage D;\';?g:ng 1'_ Activated Final Clarifier
. Application [ (Greenhouse) « (Centrifuge) Sludge
I I Anaerabic
- - Digestor
I_ . . - . . . . _I Qutfall to River
Sludge Storage Volumes:
Insert Hydrothermal 1) 159,500 gallons
Carbonization Technology 2) 159,500 gallons
3) 327.300 gallons
Natural Gas
Anaerobic Digestor Volume: from Utility

641,500 gallons 22



Phase 1 - HTC Process Flow

-

L

-

Accumulator

Hydrothermal
Carbonization

Process Water

Sewage Sludge Sludge
Dewatering
(Centrifuge)
Integration point
with WWTP
Centrate
Y
Head Works
&
Grit Chamber

Grit -
To Landfill

-

Double Pipe
Heat
Exchanger

S 1
VWL

Depressurizing Pump

Live Bottom Piston Pum
Storage Hopper ™ P
Malodors
Process
AC Drum Scrubber Emissions
™ (Malodor Reduction) S
Polymer-free k>
Mechanical
Dewatering
(Bucher Press) Insulated
Buffer Tank

Dewatered
Hydrochar
50-60% TS

—P.
Process flows

—’.
Return Water

—P.

Process Emissions and Malodors

Thermal Qil Piping

—_— s .
Natural Gas

Reactor

!

Specialized
Jacketed Heaters

Out In

Thermal Qil
Heater

1
1.33 MMBTU/hr
Natural Gas



Equipment placement
began April 13, 2022.

The HTC Process will
take up ~1/2 of the
greenhouse.



Equipment Layout



HTC at the Borough of Phoenixville WWTP

Industry Leading Carbon Efficiency: Efficient Energy Recovery (w/Phase 2)

- Carbon Efficiency up to 90% - Generates up to 10X more electrical

- Lowest GHG emissions of any energy than HTC consumes
biomass conversion - Creates up to 150% of the WWTP

energy demand

Barrier Breaking Innovations Synergies with other Treatment Processes
- Polymer-free dewatering of - Increases Biogas production
hydrochar to over 50% solids - More efficient drying

- Source reduction up to 80% for pyrolysis/gasification



For Additional Information:
Jeremy Taylor
(918) 607-2902
Jeremy@somaxhtc.com
www.SoMaxHTC.com







Visualizing HTC Reactions — Van Krevelen

Hydrochars:
Our Hydrochars — C, (H; 1,04 ¢«
Typical Literature — C; (H,, 1,0

Coals:

Lignite: C3gH3:044

Bituminous — C,3,H4,04
High-grade Anthracite - C,,,H,0,

https://www.purdue.edu/discoverypark/energy/assets/pdfs/cctr/outreach/Basics8-CoalCharacteristics-Oct08. pdf



ATTACHMENT 3



Gardner, MA
HTC Feasibility

Study

Prepared by:

Dan Spracklin
dan@somaxhtc.com

Jeremy Taylor
jeremy@somaxhtc.com

501 S. Main St. Spring City, PA 19475

© 2022-2023 SoMax Circular Solutions

March 8, 2023



Table of Contents

(I o) B = U TSR 2
LIST O TABIES .ttt ettt e et e e st e e st e e sabee s sabeeseaneesbneeeas 3
1. EXECULIVE SUMIMIAIY ..ttt ssssssbssssssssssssssnsnnnnns 5
P 11 o) oV A A - ¥ 1ol <={ oYU o T IS 9
R B o o [=To @Y= V- TP 11
4. Hydrothermal Carbonization (HTC) .....ccccuiieiiiieiiie et e s e e e 12
S TR 1Y/ 11 o T Yo o] Lo -V SRR 21
B, RESUILS ... e 26
7. MOAEliNg Of RESUILS c...ueiiiieiieie ettt e e e e e e et e e e e st e e e e ssaaaeeeeesseeaeenns 40
8. MOAEI RESUILS ittt ettt et s e e et e st e s st e e saseessaneesenneeeas 43
9. Recommendations and NeXt SEEPS......cccccuiiiiiiee e e e e e ane s 55
10, CONCIUSIONS ..ttt et e et e et e e bt e e e abte e s bt e e sabe e e sabeeesaseesnnneesanneas 56
REFEIEINCES ...ttt e e sbt e st e e st e e e bt e e s ab e e s sareesnneesneeas 57
Appendix A — Model Assumptions and Core INPULS .....cceeiieiccciiiiiiee e e e 60
Appendix B — Additional Graphs and Tables...........uuuiieiiii i 60

List of Figures

Figure 1 - Projected Economics - IRA Benefits - 'Medium' Tip Fee Scenario - Variable Flow Rates8

Figure 2 - SOMax History HHIUSTrated .......cccuvivieiieeececcreeee ettt e e e e nrreeeee e 10
Figure 3 - HTC Core Process FIOW Diagram......ccccccocccciiiiiiee ettt e e e tvreee e e e s e ennaaneea e 13
Figure 4 - Generic Hydrolysis Reaction of an ESter........cccceviiiiccciiiiieieee e, 15
Figure 5 - Generic Dehydration Reaction of an AlcOhOl ........coociiiiiiieei e, 15
Figure 6 - Generic Decarboxylation Reaction of a Carboxylic ACid.........cccoeeecriiieeeeiiiiicciiieeee, 16
Figure 7 - Generic Aromatization REACLION.......ccoviiiiiii i e e e 16
Figure 8 - Generic Aldol Condensation REACTION ........cuvveveeiiiiiiiiiiireeeeee e 16
Figure 9 - COmMPOUNAS iN BiOMass......ccciiiiiiiiiiiiiee et eeeerirrree e e e e e s esabrreeeeeeesesnsssraeneeeeens 17
Figure 10 - 4530 Parr Reactor with 4848 Controller........cccceei i, 22
Figure 11 - Buchner funnel vacuum filtration setup and pH ComboBlue meter............cccuveeee.... 23
Figure 12 Gardner Sludge Initial Analysis — Energy Density and Proximate Analysis................... 30

Figure 13 - Material Sales - Mass and Energy Balance 50:50 Hauled Waste (7 GPM) ................. 44



Figure 14 - Projected Economics - Material Sales 0:100 (FW:SS) ....oooiviuveeeiiciiee e 45

Figure 15 - Projected Economics - Material Sales 50:50 (FW:SS) .....cooviuiieeiiiiieeeeceeee e 45
Figure 16 - Projected Economics - Material Sales 100:0 (FW:SS) .....cocvuieriiieeiieecieeeeee e, 45
Figure 17 - Energy Production - Material and Energy Balance 50:50 Hauled Waste (7 GPM)..... 48
Figure 18 - Projected Economics - Energy Production 0:100 (FW:SS) .....cccoeeviieerieeeniee e, 49
Figure 19 - Projected Economics - Energy Production 50:50 (FW:SS) .....cccoceeviieiviieencieeceiee e, 49
Figure 20 - Projected Economics - Energy Production 100:00 (FW:SS) .....ccovcireeieiiiieeeescieeee e 49
Figure 21 - Projected Economics - 'Low' Tip Fee Scenario - Variable Flow Rates..........cc..c........ 51
Figure 22 - Projected Economics - 'High' Tip Fee Scenario - Variable Flow Rates........................ 51
Figure 23 - Projected Economics - IRA Benefits - 'Medium' Tip Fee Scenario - Variable Flow Rates
....................................................................................................................................................... 52
Figure 24 - Project Economics- Material Sales 25:75 (FW:SS) ....ooiiiiriiiiniiiieeeeeeeee e, 62
Figure 25 - Projected Economics - Material Sales 75:25 (FW:SS) ...ovvvviiiieiiiiiiee e 62